
Instruction Manual
Makercraft Spine

1

Recommended Tools:
	� 9/16” Wrench or Socket

	� 7/8” Wrench or Socket

Part Number Part Description Quantity

CUSTOM 6ft Pipe 2

CUSTOM 2ft Pipe 2

91257A640 3/8” Hex Bolts 8

1136306 3/8” Hex Nut 8

1133622 3/8” Lock Washer 8

1133008 3/8” Flat Washer 16

SPC-S07095300 Safety Pin 4

PSV-901I 2” x 2” Fixed 90° Scaffold Clamp 4

Makercraft Spine
SKU: MC-SPINES8H

Need help? 
Call 1-800-932-3339 or
Email info@gymsupply.com



Instruction Manual
Makercraft Spine

2

Step 1:
Position the two 6ft Pipes at one end of the Spine, 
and place the two 2ft Pipes at the opposite end. 
Make sure to align the pipes so that the module 
openings are situated beneath them, as shown.

Step 2:
Line up the two 6ft Pipe on either side of the Spine. 
Take one Hex Bolt and place a Flat Washer on it, 
then insert four of these assembled bolts through 
the corresponding aligned holes. On the open end 
of each bolt, add a Flat Washer followed by a Lock 
Washer, and finally, secure it with a Hex Bolt.

Step 3:
Repeat Step 2 with 2ft Pipe on the opposite side.

Step 4:
Attach the Spine to your ninja rig’s cross pipes using 
the Fixed 90° Scaffold Clamps. After mounting, 
insert a Safety Pin at the top of the pipes so that  
the pin is above the Scaffold Clamp.


